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MODEL 627

F-011082L

SU4AXB4A I

ENGINE
Ref Drive Page
Ref. Auger
Housing Page
Part No. Description Key No. Part No. Description
7e1332 GORD, STARTER 1o sar0s SPRING. IDLER TRAGTION DRIVE
ENGINE 17 50793 PULLEY. IDLER
o02x07 BOLT, GARRIAGE 1B e NUT. JAM 378 16
028176 RETAINER, PUSH 20 1501201 GUIDE. ROD BELT
710026 NUT 22 71060
1501109 PULLEY, ENGINE 24 710007
710247 WASHER 25
71083 WASHER 25-1 1501062E215 PLATE, ENGINE
7101 SCREW 25 2 310169 REW
BELT. DRIVE V &I 25-3 25%020 SCREW
583416 BELT AUGER V 4L 254 150104S0E245  MOTOR BOX
1201112 YZ BRACKET ASSEMBLY, IDLER 26 1501214 KEY. BRIGGS ENGINE
1501060 BUSHING. IDLER BRACKET 28 1501989 Z SHIELD. BRIGGS ENGINE
71080 WASHER. SPLIT F 041092L OWNER'S MANUAL
210828 SCREW 5/16-21 X 1.00
100



MODEL e2¥dodigiacl Satztell-serviCaergr parts

GEAR CASE

Key No. PartNo.

300 886

s ess

303 910828
a6 7100
as  a3043e
s sares
310 780151
311 53743
312 53748

M3 7R0S29

a4 ae7
315 53730
F 0410920

Description
CASE. GEAR. RH.

GASE. GEAR. LH
SCREW, 5/16 24 x 1.00
NUT. 5/16-24

SCREW, 5/16-24 % 1.50
PLUG, PIPE 0.25 18
SEAL. OIL

BEARING. SLEEVE
WASHER. FLAT

SHAFT, AUGER OUTPUT
GASKET, GEAR BUX
WORM GEAR

Part No.
73805

sa7a7
583126
asers

sonas

asers
50795

23732

2373
1501147E701

333431

Description
KEY. WOODRUFF #81
RING, QUAD 0.524 1D
BEARING, FLANGE
WASHER, FLAT
BEARING, ROLLER
WASHER, FLAT

KEY

WORM

BEARING, SLEEVE
IWPELLER

100z TUBE LUBRIPLATE
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

DRIVE
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

DRIVE

KeyNo. PatNo.  Description

200 1501082 Y2 LF AXLE. SWING PLATE Y2

201 579851 GHAIN. ROLLER #120x19.00
203 331163 BEARING AND RETAINER, ASSY
204 579858 WASHER

206 25%020 SUREW, TAP 5/16-18x0.5

207 1501236 ASSY, HEX SHAFT

208 579868 GHAIN. ROLLER #120x18.00 LG
210 357028 BEARING. TRUNION CLUTCH R
212 1501435 WHEEL, FRICTION DISC

213 001x38 BOLT

215 303008 NUT, KEPS HEX 1/d-20

217 579858 RING. RETEXT

218 579858 WASHER

200 331163 BEARING AND RETAINER, ASSY
221 25%020 SCREW, TAP 5116-18 x5

223 1501115 FRIGTION PULLY

225 IS01087YZ | LF PLATE, SWINGING YZ

226 1501158 SPAGER. FRICTION PULLEY
287 sxniq NUT. FLANGE LOCK 3/8-24

220 11X30 RETAINER. RING

230 1502105YZ  LF ASSY. SPRING LINK YZ

232 11xa0 RETAINER, RING
234 1650112 SPRING, EXTENSION
236 1501237 WLD, INTERMED SPROCKET 33T/7
238 71074 WASHER. FLAT

F 041092L 108
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

FRAME

Ret. Auger
" Housing Page

L Ret. Dive
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

FRAME

Key No. Part No. Description
a0 1501085E717 COVER. BOTTOM
o1 atotes SCREW, 174 20% 63
103 1501782Y2Z IDLER ASSEMBLY. AUGER
10 711682 PIN. HAIR .28DIAX1.64LG
106 761761 PIN. GLEVIS 3/18" DIA
w07 tesise SPRING, TENSION
108 7167 YZ ASSY.. SPRING ATTACH
o ses7at BOLT. a/8-161 25 GARR
1 711617 WAESHER. FLAT
122 25x021 SCREW. TAP 5/16-18 X .75
123254020 SCREW, TAP 5716 18 X 50
148 50783 PULLEY. IDLER
119 390 NUT. JAM 3/8-16
o tsanize GOvER, BELT
162 26x306 SCREW. TAP.
167 71067 WASHER. FLAT
w6 1s0e0at SPAGER, AUGER BRAGKET

F 0410920 106
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

AUGER HOUSING

F 041092L 106
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

AUGER HOUSING

Key No. Part No. Description
80 583146 PULLEY. 4L 8.40 OD
a2 2oai0ez KEY, SQUARE 3116 X 74
484 15x112 NUT. 1/2 20
w5 1s0vis SPAGER, FRIGTION PULLEY
180 582057 YZ RETAINER. BALL BRNG
181 1501380 BEARING, BALL
493 001X92 BOLT. HEX /16 18X .50
s 710028 NUT. 5116-18 HEXWOFLLK
500 1501715E245 HOUSING. ASSY
810 760656E717 BLADE. SCRAPER
s ssaren BOLT, 5716 18%75
514 710026 NUT. 5/16-18
S0 TEOBOSETIT | AUGER, ASSY, LH
521 760B0BE717 AUGER, ASSY, RH
sm | esea BOLT. SHEAR
523 3942 SPACER
sea 7aams ot
525 83787 BEARING. FLANGE
327 25x021 SCREW, 5/16-18X .75
540 | 762379ETIT  SKID, HEIGHT ADJUST
811 340720 BOLT. 5/16-18 X .75
544 710026 NUT. 5/16-1B
850 1501576 BRUSH. CLEANOUT
st 1sater2 GUP. RETAINER
852 06x115 SCREW
553 1sxie nut
a1 578063 BLOCK
- stz KT SHEAR BOLT
F 0410920 107
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

HANDLE
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

HANDLE
Key No. Part No. Description Key No. Part No. Description
720 1501376E717 ASSY, HANDLE 773 71072 WASHER. FLAT
724 7288 SCREW 774 71048 NUT. HEX
s Tione WASHER. FLAT B 7104 NUT. HEX
726 71062 WASHER 787 304728 KNQB. SHIFT
727 71044 NUT 790 78926 ROD. ASSY LH
7R TER STOP, PLASTIC 791 s7Aeed ROD, ASSY RH
729 337398 GRIP, HANDLE 795 078002 BRACKET, CAM
739 4048 BUMPER 796 D02x53 SCREW
70 1sotdst GRBLE. AUGER CLUTGH 79 7ios NUT. NYLOGK
kal 1501452 CABLE. DRIVE 799 B417 CAM LOCK
743 313441 BRKT, CABLE ADJ 800 584673 PIN. SPRING PIVOT
e iema SPRING, GLUTCH a0t 7anes NUT. PUSH ON
740 Tox14n NUT, HEX 802 71081 PIN. COTTER
750 1501448E717 HANOLE. LOWER 803 71071 FLATWASHER
1 esdz SCREW a1 1soi7ze ROD. SPEED GONTROL
758 15x144 BOLT, HEX. B0 71042 NUT. 516 18
758 579860 SPOOL, CABLE 806 6352 ADAPTER. ROD
760 1801088 YZ BRKT, SPOOL a8 so7e2 BALLIOINT, STEEL
782 1801122 CABLE. LOWER DRIVE 809 71080 WASHER
763 001788 BOLT, HEX 1/4 20 % 15 810 71042 NUT. 5/16 1B
78 308116 BOOT. CABLE 811 579944 BEARING. FL
770 1501570 YZ BRACKET. SHIFT. #1z 1501110 Y2 ROD. YOKE
o aoss ScREW a3 1nao RETAINER. RING
772 50786 SPRING
F-041082L 109
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

CONTROL PANEL

/ 792

Iy 2
Ref. Key# 791 \ﬁ%
&

[~ Rel. Uppor Handis

Key Key
No.  PartNo. Description No.  PartNo. Description
780 1SO13SBETI7  GLUTGH HANDLE LH 786 02900 SCREW. 516 18X 175
781 1SO13STETT  GLUTGH HANDLE RH w7080 WASHER
732 337380 GRIP, CLUTCH LEVER 768 15x144 NUT 5/16 18
760 1sor4as PANEL, GONTROL e soss BOLT 1/4-20 X 0.50
761 316012 SCREW 784 BOBO13 NUT. 1/4-20
765 578866E701 BRACKET. PANEL

F 0410821 1o
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

HEADLIGHT

Key No. Part No.
ezt 7o2000

622 1501458
625 071372
626 578921
627 901696
628 901736

629 1501401
631 1501330
632 028x79

F-011082L

Description
LIGHT. HALOGEN
HARNESS, WIRE
TIE. GABLE
BRAGKET. LIGHT
SCREW #8 X 50
WASHER, FLAT
cover

FRAME

NUT, PUSH
11
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

DISCHARGE CHUTE

Pop Rivets

Ref. Auger Housing Page

C3101A

F-041002L 12
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

DISCHARGE CHUTE

Key No.  Part No. Description
580 761070E717 CHUTE. UPPER
582 578088 SCREW. 5/16-18 X.75
584 71038 NUT. 5/16-18 HEX NYLOCK
565 o02x07 BOLT, GAR. 51618 X1.5
586 711 PLASTIC WASHER
587 15%144 NUT, 5/18 1B HEX
588 E1akal KNOB. T
589 12021 PLASTIC WASHER
600 76132BETT CHUTE. LOWER
601 2X100 BOLT, 6461 x 1.00 GARRIAGE
602 7io71 WASHER, FLAT
601 71038 NUT,5/16 18 HEX NYLGCK
601 76232 FLAP
606 1501932 ¥Z CHUTE COLLAR
607, V2x101 BOLT. 1/4-20 x .75
60n 71067 WASHER, FLAT
609 15%145 NUT, 1/4 20 HEX NYLOCK
610 aa7207 RETAINER, RING INNER
811 1501282 RING, OUTER GHUTE
F-041082L "3
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

CHUTE ROD

\ 855
A

e Ny
Ref. Handle Assy 863 ) o) - b
)
/ 865 I\, /\ Q, — 861
o 5 &

N
& d

864

867

F-041082L 114
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MODEL e2¥dodigiacl Satztell-serviCaergr parts

CHUTE ROD
KeyNo. PatNo.  Description
852-1 1501533 YZ ASSEMBLY. YOKE & ROD
w22 167 SPRING
8523 1501067 GEAR. GHUTE RUTATION ST
ase-s 570403 PIN, GOTTER

852-6 1501306717  BRAGKET, GHUTE GEAR
827 1501283 PIN, HAIR

852 8 1501075YZ  ASSEMBLY, YOKE ADAPTER YZ

8528 7iiGE2 PIN, HAIR
852 10 578060 PIN, UNIVERSAL JOINT
892 11 578300 PIN, CLEVIS
852 13 578063 HOUSING, UNIVERSAL
854 307398 KNOB, SLEEVE
85 308312 FLATWASHER
856 73664 NUT, PUSH ON 3/’
860 1501456 EYE BOLT 38 16X6.50
a1 148 GROMMET. EYE BOLT
82 | 1501457 BOOT. EYE BOLT
863 71005 NUT. 3816 HEXJAM
864 71072 FLATWASHER .406X.81X.086
865 309344 ADAPTER, BQOT
87 71016 NUT. 3/8-16 HEXNYL
866 002x98 BOLT. GARRIAGE 1/1-20 X 1.00
869 15x145 NUT. 1/4 20

870 1501074YZ  GRANK, ASSY CHUTE

F-041082L 115
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MODEL 627804x54A f

Ref. Drive Page  __ 48

KeyNo. PartNo. ~ Description
850 1501565 SHAFT, AXLE
a2 1501089 EPRKT & HUB
653 oixis SCREW, 14 201 76
650 15¢145 NUT, 1/4-20 HEX NYLOGK
655 1501114 BEARING, AXLE
671 Ti21z0 FLATWASHER
673 1501138 BUSHING. WHEEL
875 1501836 TIRE & RIM. RIGHT
676 277015 SCREW, 1/4 20X1.7% HH
677 t5kds NUT, /4 20 HEX NYLOOK
78 209 RING. RET
&9 7amee PIN, KLIK .25 X 1.3 DIA
6RO 1501837 TIRE & RIM. LEFT

F 041092L 116





